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30.000 MHz §15.000 MHz 100.000 kHz 811.27311 MHz -66.24 dém -53.24 db 30.000 MHz 815,000 MHz 100.000 kHz 812.05772 MHz -67.37 dém -54.37 dB
860.000 MHz 1.000 GHz 100.000 kHz 903.00699 MHz -66.92 dém -53.92 d8 860.000 MHz 1.000 GHz 100.000 kHz 974.05594 MHz -66.86 dBm -53.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64900 GHz -39.40 dém -26.40 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,66908 GHz -38.93 dém -25.93 dB
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860.000 MHz 1.000 GHz 100.000 kHz 924,54545 MHz -67.09 dBm -54.09 db
1,000 GHz 3.000 GHz 1,000 MHz 1.68908 GHz -38.19 dBm -25.19 dB
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LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
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860.000 MHz 1.000 GHz 100.000 kHz 965.80420 MHz -67.01 dém -54.01 dB 860.000 MHz 1.000 GHz 100.000 kHz 943.00699 MHz -66.90 dBm -53.90 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64950 GHz -39.86 dém -26.86 d& 1.000 GHz 3.000 GHz 1,000 MHz 1,66458 GHz -39.52 dém -26.52 dB
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30.000 MHz 815.000 MHz 100.000 kHz 812.84233 MHz -67.18 dBm -54.18 dB
860.000 MHz 1.000 GHz 100.000 kHz 942.86713 MHz -67.02 dBm -54.02 db
1,000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -36.35 dBm -23.35 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -51.89 dBm -38.89 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.86078 GHz -59.14 dBm -46.14 dB
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LTE Band 26 / 15MHz
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30.000 MHz §15.000 MHz 100.000 kHz 811.66542 MHz -52.7% dém -39.75 db 30.000 MHz 815,000 MHz 100.000 kHz 810.09620 MHz -65.82 dBm -52.82 dB
860.000 MHz 1.000 GHz 100.000 kHz 989.86014 MHz -66.92 dém -53.92 d8 860.000 MHz 1.000 GHz 100.000 kHz 962.02797 MHz -67.02 dBm -54.02 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -40.02 dém -27.02 d& 1.000 GHz 3.000 GHz 1,000 MHz 1,66008 GHz -38.82 dém -25.82 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -51.82 dém -38.92 db 3.000 GHz 7.000 GHz 1,000 MHz 6.89575 GHz -52.16 dém -39.16 dB
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860.000 MHz 1.000 GHz 100,000 kHz 947.34266 MHz -66.92 dBm -53.92 db
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -37.43 dBm -24,43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97475 GHz -51.99 dBm -38.99 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.86228 GHz -59.27 dBm -46.27 dB
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saronas. FCC RF Test Report

Report No. : FG482901B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0017
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0048
-10 Normal Voltage 0.0059 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0016
Note:

1. Normal Voltage =7.2 V. ; Battery End Point (BEP) =6.4 V. ; Maximum Voltage =8.33 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 41
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26dB Bandwidth
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Spectrum = Spectrum 2
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M1 1 GHz 12.01 dBm nds dawn 4,045 MHz M1 1 2.503659 GHz 13.42 dBm nds dawn 4.925 MHz
T1 1 2.500552 GHz -13.07 dem nde 26.00 d& T1 1 2.500522 GHz -12.68 dBm nde 26.00 d8
T2 1 2.595498 GHz -13.24 dBm Q factor 524.4 T2 1 2.595448 GHz -12.69 dBm Q factor 526.6
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LTE Band 41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

G o
Ref Level 26.00 dém  Offset 6.00 d6 = RBW 200 kHz RefLevel 26.00 bm  OFset 6.00 06 & RBW J00 krz
o Att 30de SWT 126p: @ VBW 1MHz  Mode Auto FFT o Att 30dB SWT  126ps @ VBW  1MHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
Mi[1] 70 dBm) Mi[1] 15.77 dBm)|
20 dém: 90 GHz 20 dem 2.5905020 GHz|
J VSN NSO e TV, 26.00 dB al e, L B S 26.00 dB
104 Ny s \ 104 FAN e T
- Bw \ 9.650000000 MHZ| - 7 B \\ 9.730000000 MHZ|
q factor \ 266.8 | q factor \ 266.2]
0 dbm 0 dem J
-0 d L2 -10di '
’f
20 d - = =
WS Ay \Y S - & e e~ ‘U"
a0
40 df -40 di
-50 -50
60 df -0 d
70 -70
OF 2.590 GHz 1001 pts Span 20.0 MHz CF 2.590 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.593B50 GHz 1E5.70 dBm nd8 down 9.65 MHz M1 1 2.500502 GHz 15.77 dBm nd8 down 9.73 MHz
T1 1 2.5BB165 GHz -9.84 dim nde 26.00 d& T1 1 2.588185 GHz -10.41 dém nde 26.00 d8
T2 1 2.597B15 GHz -9.57 dBm Q factor 268.8 T2 1 2.597915 GHz -9.79 dBm Q factor 266.2
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LTE Band 41

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM
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M1 1 2.506626 GHz2 13.34 dBm nd8 down 14,176 MHz M1 1 2.501022 GHz 13.74 dBm nd8 down 14.296 MHz
T1 1 2.5B5807 GHz -11.70 dém ndg 26.00 d& 1 1 2.585057 GHz -13.35 dém ndg 26.00 d8
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LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM
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Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.49 4.49
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Mod. QPSK 16QAM
Middle CH 9.05 9.07
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Middle CH 17.86 17.82

LTE Band 41

Spectrum = Spectrum 2
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 Gl 13.04 dBm M1 1 Gl 13.BE5 dBm
T1 1 .37 dBm Occ Bw 4,455514486 MHz T1 1 9.36 dam Occ Bw 4.485514466 MHz
T2 1 7.82 dBmM T2 1 7.15 dBm
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Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F4PRO001

Page Number

1 A134 of A185



saronas. FCC RF Test Report

Report No. : FG482901B

LTE Band 41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 26.00 dém  Offset 6.00 dB & RBW 300 kHz
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Ref Level 26.00 dém  Offset 6.00 dB & RBW 300 kHz
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.504058 GHz 1E5.62 dBm M1 1 2.501302 GHz 1E5.16 dBm
T1 1 2.5864645 GHz 6.88 dam Occ Bw ©.050949051 MHz T1 1 2.5884845 GHz 6.79 dam Occ Bw 9.070929071 MHz
T2 1 2.5975355 GHz 5.05 dBm T2 1 2.5975554 GHz B.73 dBm
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.500503 GHz 14.08 dBm M1 1 2.506117 GHz 12.92 dBm
T1 1 2.5B62567 GHz £.55 dBm Occ Bw 13.5164B3516 MH2 1 1 2.5853167 GHz 7.06 dBm Occ Bw 13.366633367 MHz
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Rangelow | RangeUp | RBW | Frequenc:! | Powerabs | ALimit | Range Low Range Up | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 945.94953 MHz -54.15 dém -29.15 db 30.000 MHz 1.000 GHz 1,000 MHz 966.75410 MHz -54.18 dém -29.18 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.44237 GHz -53.31 dém -28.31 d8 1.000 GHz 2.475 GHz 1,000 MHz 2,18210 GHz -53.54 dBm -28.54 dB
2.715 GHz 3.000 GHz 1.000 MHz 2,95136 GHz -53.02 dém -28.02 dB 2.715 GHz 3.000 GHz 1,000 MHz 2,95535 GHz -53.21 dBm -28.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99300 GHz -47.51 dém -22.51 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.18198 GHz -25.22 dém -20.22 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.97225 GHz -51.90 dém -26.90 d& 7.000 GHz 10.000 GHz 1,000 MHz 9.97325 GHz -51.89 dBm -26.89 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.97825 GHz -50.49 dém -25.49 dB 10.000 GHz 14.000 GHz 1,000 MHz 1267442 GHz -50.56 dBm -25.56 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.98750 GHz -47.13 dém -22.13 dB 14.000 GHz 18.000 GHz 1,000 MHz 15.97900 GHz -47.30 dém -22.30 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.03319 GHz -47.43 dBm -22.43 dB 18.000 GHz2 27.000 GHz 1.000 MHz 19.04319 GHz -47.52 dBm -22.52 dB
( I J L ]l J
Date: 19.5EP.2024 22:26:41 Date: 19.SEP.2024
Highest Channel / QPSK
Spectr u%?
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme nURIOUS LINE ARe na
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
50 dBm | - = A ralipa o i i oty
-60 dBm
-70 dBm
-80 dBm
-90 dBrm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 963.88556 MHz -54.33 dBm -29.33 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.42505 GHz -53.52 dBm -28.52 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.71678 GHz -52.48 dBm -27.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.37095 GHz -44.24 dBm -19.24 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.95676 GHz -51.92 dBm -26.92 db
10,000 GHz 14,000 GHz 1,000 MHz 13.99725 GHz -50.48 dBm -25,48 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.99450 GHz -47.40 dBm -22.40 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.01719 GHz -47.38 dBm -22.38 dB
]_[ —————
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Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F4PRO001

Page Number

1 A148 of A185



SPORTON LAB.

FCC RF Test Report

Report No. : FG482901B

LTE Band 41/ 10MHz

Spectrum ([ spec 3
Ref Level 0.00 ¢Bm  Offset 8,22 db Mode Auto Sweep Ref Level 0.00 dém  Offset 8,22 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
10 d8TP—BRURIOUEINE—ADS—| nab -10 dBIP—PRURIOUE-HE—ARS-| nak
20 dB -20 dBm
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_Al
-40 dBm -40 dBm
-50 dBm e o, \anoas -50 dBm e A i
sty —— S ————
“60 dB -60 dBm
70 dB -70 dBm
-80 dem -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc:! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 655.57971 MHz -54.37 dém -28,37 db 30,000 MHz 1.000 GHz 1.000 MHz 941.58671 MHz -54.24 dBém -29.24 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46634 GHz -53.20 dém -28.20 d& 1.000 GHz 2.475 GHz 1.000 MHz 2.45454 GHz -53.46 dBm -28.46 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.94196 GHz -53.14 dBm -28.14 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.97472 GHz -53.06 dBm -28.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.98350 GHz -47.35 dém -22,35 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.17748 GHz -45.32 dBém -20.32 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.95676 GHz -51.96 dém -26.96 d& 7.000 GHz 10.000 GHz 1.000 MHz 9.96326 GHz -51.83 dBm -26.83 dB
10,000 GHz 14.000 GHz 1,000 MHz 13,09625 GHz -50,51 dBm -25.51 dB 10.000 GHz 14.000 GHz 1.000 MHz 13,07725 GHz -50.47 dBm -25.47 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.96850 GHz -47.24 dem -22,24 dB 14.000 GHz 18.000 GHz 1.000 MHz 15,99950 GHz -47.36 dBém -22.36 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.04819 GHz -47.30 dém -22.30 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.03119 GHz -47.52 dBm -22.52 dB
( I J L ]l J
Date: 15.SEP.2024 144 Dats: 19.5SEP.2024

Highest Channel / QPSK

Spectr Iué?
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme—$PURICUS HINE ABS| paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
| - A AR s
50 dBm = = o e e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -54.24 dBm -29.24 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.44606 GHz -53.45 dBm -28.45 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.72518 GHz -43.81 dBm -18.681 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.36145 GHz -44.22 dBm -19.22 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.99325 GHz -51.92 dBm -26.92 db
10,000 GHz 14,000 GHz 1,000 MHz 13.99475 GHz -50.40 dBm -25,40 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.938050 GHz -47.41 dBm -22.41 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.05319 GHz -47.36 dBm -22.36 dB
]_[ 1
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Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F4PRO001

Page Number 1 Al149 of A185




SPORTON LAB.

FCC RF Test Report

Report No. : FG482901B

LTE Band 41/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum ([ spec 3
Ref Level 0.00 dBm  Offset 8.22 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 8,22 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
10 d8TP—BRURIOUEINE—ADS—| nab -10 dBP—HRURIOLEINE—AR S| nak
20dB -20 dBm
| SPURIOUS_LINE_ABS_ SPURIOUS_LINE_A
-40 dBm -40 dBm
d - - i,
-50 dBm e m— v a S0 dBm - anen
"60 dB -60 dBm
70 dB -70 dBm
-80 dem -80 dBm
-90 dBm -0 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc:! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 980.36732 MHz -54.36 dem -29.36 db 30.000 MHz 1.000 GHz 1,000 MHz 984.24538 MHz -54.23 dém -29.23 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47482 GHz -53.46 dém -28.46 dB 1.000 GHz 2.475 GHz 1,000 MHz 2,46781 GHz -53.39 dBm -28.39 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.96133 GHz -53.07 dém -28.07 dB 2.715 GHz 3.000 GHz 1,000 MHz 2,95193 GHz -53.01 dBm -28.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99400 GHz -47.81 dém -22.91 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.17298 GHz -26.10 dBm -21.10 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.94576 GHz -51.93 dém -26.93 d& 7.000 GHz 10.000 GHz 1,000 MHz 9.99625 GHz -51.95 dBm -26.95 dB
10.000 GHz 14.000 GHz 1.000 MHz 1140207 GHz -50.53 dém -25.53 dB 10.000 GHz 14.000 GHz 1,000 MHz 1266842 GHz -50.47 dBm -25.47 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.99800 GHz -47.24 dem -22.24 dB 14.000 GHz 18.000 GHz 1,000 MHz 15.97300 GHz -47.46 dém -22.46 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.80065 GHz -47.40 dBm -22.40 dB 18.000 GHz2 27.000 GHz 1.000 MHz 19.03369 GHz -47.46 dBm -22.46 dB
( I J L ]l J
Data: 19.SEP.2024 Date 9.SEP.2024 23:17:26
Highest Channel / QPSK
Spectr Iué?
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme nURIOUS LINE ARe paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
50 dBm ‘ - e e i, 2 EREE
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 977.45877 MHz -54.24 dBm -29.24 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46523 GHz -53.34 dBm -28.34 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.71763 GHz -44.26 dBm -19.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.35246 GHz -44.13 dBm -19.13 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.96126 GHz -51.93 dBm -26.93 db
10,000 GHz 14,000 GHz 1,000 MHz 12.67192 GHz -50.48 dBm -25,48 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.97050 GHz -47.48 dBm -22.48 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.03369 GHz -47.35 dBm -22.35 dB
1

I
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482901B

LTE Band 41/ 20MHz

Spectrum ([ spec 3
Ref Level 0.00 ¢Bm  Offset 8,22 db Mode Auto Sweep Ref Level 0.00 dém  Offset 8,22 db Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
10 d8TP—BRURIOUEINE—ADS—| nab -10 dBIP—PRURIOUE-HE—ARS-| nak
20 dB -20 dBm
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_Al
-40 dBm -40 dBm
-50 dBm -ty -, s -50 dBm i e R A L st A
LS —— i (S p———
-60 dB -60 dBm
-70 dB -70 dBm
-80 dem -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc:! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 943.04098 MHz -53.86 dem -26,96 dB 30,000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -53.98 dém -28.98 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47297 GHz -53.08 dém -28.08 d& 1.000 GHz 2.475 GHz 1.000 MHz 2.45048 GHz -53.50 dém -28.50 dB
2.715 GHz 3.000 GHz 1.000 MHz 2,72746 GHz -52.91 dBm -27.91 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.95364 GHz -52.99 dBm -27.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.92450 GHz -47.87 dém -22,97 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.16848 GHz -25.44 dem -20.44 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.94826 GHz -51.96 dém -26.96 d& 7.000 GHz 10.000 GHz 1.000 MHz 9.98875 GHz -51.82 dBm -26.92 dB
10,000 GHz 14.000 GHz 1,000 MHz 12,67542 GHz -50.63 dBm -25.63 dB 10.000 GHz 14.000 GHz 1.000 MHz 12,6791 GHz -50.43 dBm -25.43 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.67978 GHz -47.28 dém -22.28 db 14.000 GHz 18.000 GHz 1.000 MHz 15,97350 GHz -47.34 dBém -22.34 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.01169 GHz -47.41 dBm -22.41 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.03119 GHz -47.55 dBm -22.55 dB
( I J L ]l J
Data: 19.SEP.2024 a Date 9.5EP.2024 23

Highest Channel / QPSK

Spectr Iué?
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme—$PURICUS HINE ABS| paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
-50 dBm — - ey A s a0
[N
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 856.75412 MHz -54.16 dBm -29.16 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46892 GHz -53.46 dBm -28.46 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.74555 GHz -50.18 dBm -25.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.34246 GHz -44.57 dBm -19.57 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.94576 GHz -51.74 dBm -26.74 db
10,000 GHz 14,000 GHz 1,000 MHz 13.99375 GHz -50.45 dBm -25,45 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.95401 GHz -47.41 dBm -22.41 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.77865 GHz -47.45 dBm -22.45 dB
]_[ 1
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saronas. FCC RF Test Report

Report No. : FG482901B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0036
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0072
0 Normal Voltage 0.0059

-10 Normal Voltage 0.0066 PASS
-20 Normal Voltage 0.0041
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0057
20 Normal Voltage 0.0000
20 Battery End Point 0.0019

Note:

1. Normal Voltage =7.2 V. ; Battery End Point (BEP) =6.4 V. ; Maximum Voltage =8.33V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482901B

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 6.96 7.33 7.28 PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum

RefLavel 25.40 dBm  Offset 540 &

= att 30.de_AQT ams

& RBW 3 MHz
[@15a view

lGF 1.745 GHz

Complementary Gumulative Distribution Function

Mean | Poak
Trace 1 [ 14.51 dém

crest | 100 | 19 | oame |

Maan Pwr + 20.00 dB
Samples: 130000

22.54 dBm 7.63 db 362 dB 5,59 0B .96 dB

7.45 0B

0.01% |

Middle Channel / Full RB/ 16QAM

Spectrum

RefLavel 25.40 dBm  Offset 540 &

= att 30.de_AQT ams

& RBW 3 MHz
[@15a view

lGF 1.745 GHz

Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Poak crest | 100 | 19 | 0% | 0.01% |
Trace 1 [ 14.01dém | 22.95 dbm 3.85 db 3.65 0B .20 0B 7.33 0B .09 0B
[ EEEREE ]
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Middle Channel / Full RB/ 64QAM

Spectrum

3
Trace 1

b
RefLavel 25.40 dbm  Offset 5.0 db
= att 30.de_AQT 3ms & RBW 3 MHz
(0152 view
<
0.1 o
0.01 R
R
N
JE0 \
X
1E-D - - n
{ i 5
1E-0 1 1 "
i ! "
| | |
1.745 GHz ean Pvir + 20.00 dB
Gomplementary Gumulative Distribution Function

Samples: 130000
Mean | Peak | crest | 10% | 1% | 0% | 0.01% |

12.87 d8m | 21.80 dam .94 dB 3.48 dB 6.03 dB 7.28 6B 7.97 6B

] RERRREE L]
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Report No. : FG482901B

26dB Bandwidth

Mode

LTE Band 66 : 26dB BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.25

1.27

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

3.02

2.99

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.92

4.90

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.85

9.93

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

14.15

14.27

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

19.06

18.90

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum o Spectrum b
Ref Level 25.40 dém  Offset 5.40 db @ RBW 30 kHz Ref Lavel 25.40 dbm  Offset 6.40 06 & RBW 30 kHz
o Att 30de SWT 632ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT 63.2ps @ VBW 100kHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k M2 [@ 17k Mzx
o0 8 MLl 6.26 dBm oo - Mirl
X N . ) GHz 5
VOV b VY A ol B 26.00 dB| AT haate® A w Vit Wiy 111 APV
10 dBr 4 1 1 B! 0 dam | Fas Py T \
A Q factor 1992.4 { Q factor \
0 dar - 0 da + i
/
-10d 7 -10
- ~ - ™
20 dom i~ 20 P {7
an 30 di
a0 -40
50 d 50 d
601 -60
70d 70 di
CF 1.745 CHz 1001 pts Span 2.8 MHz CF 1,745 GHz 1001 pts Span 2.8 MHz
varker marker
Type | Ref | Tre | X-value | v-valuf |__Function | Function Result Type | Ref | Tre | X-value | v-value |__Function | Function Result |
ML 1 1.7448294 GHz i6. nd& dawn 12531 MHz ML 1 17448161 GHz 1E.08 dbm nd& dawn 1.2727 MHz
T1 1 1.7443678 GHz -0.70 dBm nds 26.00 d8 T1 1 1.7443538 GHz -10.72 dem nds 26.00 dB
T2 1 1745621 GHz -5.24 dbm Q factor 1392.4 T2 1 1.7456266 GHz -10.70 dém Q factor 13710
i (]
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Report No. : FG482901B

LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

pectrum

(=]

pectrum b
Ref Level 25.40 dom  Offset 5.%0 06 = RBW 100 kHz RefLevel 25.40 dbm  OFset 5.0 06 e RBW 100 krz
o At 30de SWT  19ps @ VBW 300kHz  Mode auto FFT o Att 30dB SWT  19p: @ VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
Mi1[1 17.77 dB Mi1[1 17.65 dB
0 T ™ T b~ \ 26.00 dB ., s b AT REE T 26.00 dB
10 dBrm T Bw \ 3.021000000 MHZ] 10 dem E By 2.991000000 MHzZ
/ Q factar 577.4 Q factar \ 583.9)
0 dém 0 dem
.y !
o
10 =10 di \
N . . / .
LV = N = f:D L — W a8
.
.30 d
-an a0
50 d -0 d
&0 -60
<70 df =70 di
OF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7442507 GHz 17.77 dBm nd8 down 3.021 MHz M1 1 1.7446703 GH2 17.65 dBm nd8 down 2.991 MHz
T1 1 1.7434955 GHz -6.18 dam nde 26.00 d& 1 1 1.7434835 GHz -6.46 dam nde 26.00 dB
T2 1 1.7465165 GHZ -8.17 dBm Q factor 577.4 T2 1 1.7464745 GH2 -8.49 dBm Q factor 583.3
i il
L L J ‘ L S J -

LTE Band 66

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

pectrum pectrum
Ref Level 25.40 dom  Offset 540 db = RBW 100 kHz Ref Level 25.40 dbm  OFfset 520 36 @ RBW 100 Kz
o At 30dE SWT 37.9ps @ VBW 300kHz  Mode auto FFT o Att a0de SWT 37.9ps @ VBW 300kHz  Mode suto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [0 35k Max
MI[1] 1541 dBm) MI[1] 14.61 dBm)|
20 di | P 20 di
T - P |.H.wunmmlu 1.74461000 m;z
o M Pt S PN 26.00 dB A 26.00 dB
10 dBrm T B \ +.915000000 MHZ, 10 d8m 1.895000000 MHZ
o dm Q factar 354.6 o dom Q factar \ a56.4
10 di A
/ \
AU L
SN L A
-an a0
50 d -0 d
&0 -60
=70 df =70 di
OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.742002 GHz 15.41 dBm nd8 down 4015 MHz M1 1 1.74461 GHz 14.61 dBm nd8 down 4.895 MHz
T1 1 1.742572 GHz -10.28 dém ndg 26.00 d& T1 1 1.742842 GHz -11.37 dém ndg 26.00 d8
T2 1 1.747488 GHz -10.30 dBm Q factor 354.6 T2 1 1.747438 GHz -11.53 dém Q factor 356.4
i il
L L J ‘ L S J -
pectrum o pectrum
Ref Level 25.40 dom  Offset 540 06 = RBW 300 kHz Ref Level 25.40 dbm  OFfset 520 36 @ RBW 300 iz
o At 30de SWT 189ps @ VBW 1MHz  Mode auto FFT o Att 30 SWT 13.9ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [0 35k Max
o0 ] MI[1] 16.23 dBm) wod R MI[1] 15.76 dBm)|
1 PN 1.7420020 GHz ¥ 1.7428620 GHz
0 Vi sl nfiincie Bthamn " e S a 26.00 dB . Pl L Vi i e 26.00 dB
10 dBrm 1 Bw \ 9.850000000 MHz 10 d8m i 9.930000000 MHZ|
@ dam J- Q factar Y 176.9) o dim Q factar \\ 175
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Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 1.742802 GHz 16.23 dam nd8 dawn 9.85 MHz ML 1 1.742662 GHz 15.76 dam nd8 dawn 9.53 MHz
T1 1 1.740065 GHz -0.55 dBm nde 26.00 da T1 1 1.740025 GH2 -10.16 dBm nde 26.00 dB
T2 1 1.749915 GHz -9.35 dam Q factor 176.9 T2 1 1.749955 GHz -10.23 dém Q factor 175.5
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